
-

PART No.: 411401 REV.: 5

KBM 130
40

39

19

20

22

7

21

8

4

6

2

10

11

12
14

16

37

25

24

23
5

38

18 1

55

9

51

58

57
56

41

52

54

31

30

35

29

28

26

32

33

34

44

43
42

45

4

47

48

49

27

59

36

*  NOT SHOWN IN FIG.

Sr. No. Part Name Part No Qty

1 Base SA 419906 1

2 Main Body Machining 410101 1

3 Bridge rect. Circuit  * 211315 1

4 Pg 9 Gland 211309 2

5 Spindle Bush 100501100 2

6 SH Grub Screw M5 x 25 101703100 2

7 Gib Left  - KBM 100 280114 1

8 Gib Right  - KBM 100 280115 1

9 SH Screw M5 x 16 411707 8

10 SH Grub Screw M5 x 25 101703100 4

11 Nut M5 101760100 4

12 Plug Plate SA 102004100 1

13 Cable SA (3 Core x 1.50 Sq. mm) * 109909101 1

14 Spiral Gland (BMSP-21 _ M16) with Lock Nut (BML 21) 109909102 1

15 Button Head Brass Cap Screw M4 X 15 * 201720 1

16 SH screws M4x8 101758100 4

17 SH screw M8 x25 101712100 4

18 Internal Tooth lock washer M8 101736100 4

19 Switch Plate SA 109912100 1

Switch Plate (100139100) 1

Switch Red (101302100) 1

Power Protection Switch (101320100) 1

Fuse Holder  (101315100) 1

Fuse 15 Amp (281304) 1

20 SH SCREW M4x8 101758100 4

21 Spindle 100202100 1

22 Spindle Side Knob 109902100 1

23 Hub 100203100 1

24 Plain Washer M6 101709100 1

25 SH screw M6 x 60 101765100 1

26 Guide Bed Machining 410103 1

27 HELICOIL  M8 x 1.25 x 16 mm L 141714 2

28 Spring Washer M8 101710100 2

29 SH screw M8 x 40 411706 2

30 Vertical Retainer 120242100 1

31 Hex Nut M8 101729100 1

32 Rack 410202 1

33 SH Screw M5x25 121763100 4

34 Internal toothlock washer M5 101739100 4

35 KEY 10 x 10 x 70 411704 1

36 Lever SA 289904 3

37 Name Plate 410106 1

38 Hammer Drive Screw - DIA. 3x6 101718100 5

39 Rev.- Forward Switch Plate SA 419907 1

Rev.- Forward Switch Plate (222001) 1

Rev.- Forward Swith Box (221302) 1

Rev. - Forward Switch (221301) 1

40 SH screw M4 x 8 101758100 6

41 Drill Machine EHB 130 1

42 Speed & Power Selection Switch 221303 1

43 Speed & Power Selection Switch Cover Plate 221304 1

44 SH screw M6 x 60 101765100 4

45 Drill Side Cap 400401 1

46 Cable Conduit * 211306 0.6  Mtr

47 Back cover supporter 410208 1

48 SH M6 x 20 181727 2

49 Spring Washer M6 101702100 2

50 NRB Bracket SA 419902 1

51 NRB Bracket Machining (410105) 1

52 NRB Bearing (50-58-20) (100901100) 1

53 NRB Bracket Shim (0.1 mm) (411701) * 1

54 Circlip Typ. B - 58 (411702) 1

55 Slotted Self Tap Threaded Insert M10x1.5Px18 mm L (411705) 2

56 SH screw M10 x 40 411703 2

57 Spring Washer M 10 191720 2

58 MK4  Sleeve Holder SA 419901 1

SH Grub Screw M12x8 (281710) * 3

Guide Pin 8 x 193 mm L * 410206 1

Guide Pin 8 x 130 mm L * 280214 1

Guide Pin 8 x 118 mm L * 280236 1

59 SH screw M10 x 20 181724 4

60 Coolent SA * 129935100 1

61 SS SHIM - 0.1 mm 411701 2

62 Circlip Typ. A - 35 411708 1

63 Main Body Gasket 100302100 1

61

17

63


